PARTS LIST

2017.06.08

— ONilfisk



TABLE OF CONTENTS

Chassis and motor .. ... . 1
PUMD 3
Unloader .. 5
GearbOX . .. 7
Speed governor - PE XT ... 9
Default accessories DE . . ... .. .. 11
Hose reel - PE XT ... 13



Chassis and motor 2015.05.19
POSEIDON 5-54 DE / MC 5M 195/1000 DE 2015.12.09




Chassis and motor 2015.05.19
POSEIDON 5-54 DE / MC 5M 195/1000 DE 2015.12.09

Pos. Vare-nr Antal Beskrivelse Notes

1 102202535 1 Pump 5-54

2 103822188 1 MOTOR L100AE

3 106162520 1 El-Styring

4 1801182 2 Fjederskive M8

5 1800150 2 Saetskrue M8 x 30

6 301000808 2 Holder

7 909100149 4 Skrue 5X50

8 106162733 1 FRAME

9 102013555 2 Hijul

10 2004265 2 Navkapsel komplet @25

12 102013563 2 WHEEL

13 2 Screw M10x 40 1SO 4017 [1]

14 1801257 2 Lasematrik M10

15 1800317 4 Underlagsskive Encore 26/28/30

16 1801240 4 Vibrationsdeemper @40

17 1801257 4 Lasemgtrik M10

18 106162731 1 MOTOR PLATE

19 103821955 1 BATTERY TERMINAL PLUS POLE

20 3804523 1 BATTERY 12V 44Ah

21 103821956 1 BATTERY TERMINAL -NEGATIVE

22 2806 1 HEX. SCREW M6X25 ISO 4017 ZN

23 4808991 1 BATTERY HOLDER

24 33158 1 LOCK NUT M6 A2 DIN 985

Part Notes:

[

- Screw M10x 40 ISO 4017




Pump
POSEIDON 5-54 DE / MC 5M 195/1000 DE

2015.05.19
2015.12.09

©omEs ()

40




Pump 2015.05.19
POSEIDON 5-54 DE / MC 5M 195/1000 DE 2015.12.09

Pos. Vare-nr Antal Beskrivelse Notes

00 102202535 1 Pump 5-54

1 31000100 1 CRANKSHAFT P5-54DE

2 106162566 6 PLUG

3 3000825 6 0O-ring 20,24 x 2,62 Nitril

4 106162576 1 Ventil Saet

5 106162581 8 SCREW M8X70

6 106162580 1 Cylinderhoved @18

7 301002572 2 "Nipple 3/4""

8 106162560 1 WASHER 16.7X22X1.5

9 106162565 1 PLUG

10 106162561 1 WASHER 21.2X27X1.5

11 6127016 1 O-RING 2.0 X 14 NBR 70

12 106162582 1 Pakningssaet

13 106162564 1 OIL LEVEL STICK

14 101814735 1 "Teetn.Skive 1/8""Pp45C Bond "

15 101609396 1 NIPPEL MANOMETER

16 4443 1 PLUG

17 301000246 1 Manometer POSEIDON 5

18 106162853 3 Oliemanchet

19 106162858 1 PUMP CRANKCASE

20 106162863 1 FLANGE

21 106162867 1 SHIM 62 - 0.25MM

21 106162865 1 SHIM 62 - 0.10MM

21 106162864 1 SHIM 62 - 0.05MM

21 106162866 1 SHIM 62 - 0.19MM

22 106162868 1 OIL SEAL 25X52X7

23 106162869 1 O-RING 1.78X56.87 NBR 70

24 106162870 1 ROLLER BEARING 25X62X18.2

25 106162871 1 KEY 8X7X30 UNI 6604-6

26 106162855 1 Stempelstang

27 106162856 1 GUDGEON PIN 10X29

28 106162857 1 CON. ROD ASSEMBLY

29 106162587 1 Quter Seeger & 28

30 106162860 1 Qil Indicator

31 106162861 1 0-Ring 1,78X23,52 Nbr 70

32 106162862 1 0-Ring 3X108 Nbr 70Sh

33 106162601 1 CRANKCASE COVER

34 106162870 1 ROLLER BEARING 25X62X18.2

35 106162869 1 O-RING 1.78X56.87 NBR 70

36 106162874 1 FLANGE

37 106162875 1 SCREW M6X20 UNI 5931 - 8.

38 31000102 1 TRUST COLLARKIT [1]

39 106162854 1 Stempel Saet

40 106162604 1 0O-Ring Seet

41 1821 1 Fitting

Part Notes:

1 - (3pcs)




2015.05.19

Unloader
POSEIDON 5-54 DE / MC 5M 195/1000 DE 2015.12.09

1
0L00@®

7

0 i o==GD —

w0
[/
Tﬂ.

w

w




Unloader 2015.05.19
POSEIDON 5-54 DE / MC 5M 195/1000 DE 2015.12.09

Pos. Vare-nr Antal Beskrivelse Notes

00 106162707 1 Unloader Vb 10/2

2 106162579 1 VALVE REGULATING KNOB

3 106162578 1 DISCHARGER KIT

4 1801075 1 Teetningsskive 3/8"

5 1601079 1 Ligeforskruning

6 106162737 1 TUPE COMPL.

7 1603077 1 "Ligeforskruning @12X1/4™ "

8 6220554 1 Skaereringsforskruning

9 101609397 1 BANJO COMPL.

10 101609359 1 HOSE TAIL 1/2 INCH.X16MM

11 8298 1 Spaendeband

12 106408242 1 HOSE 5/8INCH - 2 METERS

13 106162695 1 FILTERHOUSING

14 106162688 1 SUPPORT

15 1800341 1 "Kontramgtrik 3/4™ "

16 101117926 1 Filter

17 61369 1 Universal messing-kobling 3/4" han

18 1807932 1 Selvteettende Spaendeskive

19 106162740 1 COPPER WASHER @14.5X2 [1]

Part Notes:

)

- Only for by-pass accessory




Gearbox 2015.05.19
POSEIDON 5-54 DE / MC 5M 195/1000 DE 2015.05.07

40Nm

26 27 24/ 25




Gearbox 2015.05.19
POSEIDON 5-54 DE / MC 5M 195/1000 DE 2015.05.07

Pos. Vare-nr Antal Beskrivelse Notes

1-23 106162821 1 GEARBOX COMPLETE

2 106162800 1 O-RING

3 301002577 1 PLUG

4 106162801 1 0O-RING 2.9 X 13.8 NBR 70

5 106162802 1 OIL LEVEL INDICATOR

6 106162803 1 SCREW

7 106162804 1 SPECIAL WASHER

8 106162805 1 WASHER

9 106162806 1 EXTERNAL GEAR

10 106162807 1 0O-RING 2.62 X 152.07 NBR 70

11 106162808 1 FLANGE

12 106162809 1 O-RING 2.62 X55.25 NBR 70

13 106162810 4 WASHER WITH SEALS

14 106162811 4 SCREW

15 106162812 1 PINION

16 106162813 1 INNER SEEGER

17 106162814 1 BALL BEARING

18 106162815 1 SPACER

19 106162816 1 OUTER SEEGER

20 106162817 1 OIL SEAL

21 106162818 1 OIL CAP

22 106162819 9 WASHER

23 106162820 9 SCREW

24 101814767 4 Skrue 3/8X1

25 1800317 4 Underlagsskive Encore 26/28/30

26 32102 4 HEXAGON CAP SCREW 5/16-24-1A ZN

27 2762 4 Skive




Speed governor - PE XT 2015.05.19
POSEIDON 5-54 DE / MC 5M 195/1000 DE 2015.09.30




Speed governor - PE XT 2015.05.19

POSEIDON 5-54 DE / MC 5M 195/1000 DE 2015.09.30
Pos. Vare-nr Antal Beskrivelse Notes
0- 106162705 1 AUTOMATIC THROTTLE CONTROL [1]
1 101118034 1 Throttle Control And Copp Er Washer Kit
2 103822152 1 Kabel
3 101814765 2 NUT
4 102406660 1 PRESSURE HOSE
5 3000098 1 COPPER WASHER
Part Notes:
[1] - NO DIRECT REPLACEMENT

10



Default accessories DE 2014.11.27
POSEIDON 5-54 DE / MC 5M 195/1000 DE 2015.05.07

11



Default accessories DE

2014.11.27
POSEIDON 5-54 DE / MC 5M 195/1000 DE 2015.05.07
Pos. Vare-nr Antal Beskrivelse Notes
00 106403122 1 Ergo 2000 spulehandtag m. svivel
1 101119496 1 Ergo hgijtrykskobling seet DN10
2 106402281 1 FlexoPower Plus dysergr u. dyse 101 cm
3 101119742 1 Tornado Plus dyse 1/8" 0530 Red
4 1405569 1 Hgjtryksslange 10 m enkelt-wire DN8
5 61369 1 Universal messing-kobling 3/4" han

12




Hose reel - PE XT 2015.05.19
POSEIDON 5-54 DE / MC 5M 195/1000 DE 2015.05.07

13



Hose reel - PE XT 2015.05.19
POSEIDON 5-54 DE / MC 5M 195/1000 DE 2015.05.07

Pos. Vare-nr Antal Beskrivelse Notes

1 909100154 2 Skrue M6X65 [1]

2 301000809 2 Holder

5 301000929 2 Holder

6 1814641 4 Skrue

7 62696 1 Matrik

8 909100153 4 Ejot-Skrue K60X40

9 301000775 2 Slangerulle Halvdel

10 107140355 1 GUIDE PIPE D12X315

11 301000674 1 Slangefering Overdel

12 301000780 1 Slangefering Formonteret

13 10028 1 Skrue

14 301000676 1 Slangefgring Underdel

15 301000672 1 HOSE GUIDE SLEEVE 33.2X2

16 1802057 1 Circlip external 20x1.2 Spring steel, bl

17 54590 1 Forskruning

18 301000977 1 Lejebasning

19 19620 2 O-ring

20 63792 2 Back-up ring

21 301000976 1 "Banjo Bolg G3/8"" "

22 1801075 1 Teetningsskive 3/8"

23 1600493 1 Ergo hgijtrykskobling DN10 3/8" han

24 301000927 2 Holder

25 301000733 1 Drejehandtag

26 909100362 1 NOB M6

27 301001010 1 Hus

28 909100151 1 Trykfieder

29 16067 1 Stift

30 301001009 1 Indexing Bolt 112X60

31 301001007 1 Aksel @28X112

32 301001092 1 Hgojtryksslange @8X1175

33 909100145 1 "Mgtrik 6Kt-G3/8"" "

34 65466 1 Packing Ring 8X15X1

Part Notes:

)

- STOCK COVERS GUARANTEE

14




Recommended spare parts 2014.11.27
POSEIDON 5-54 DE / MC 5M 195/1000 DE 2015.06.12

15



Recommended spare parts 2014.11.27

POSEIDON 5-54 DE / MC 5M 195/1000 DE 2015.06.12
Pos. Vare-nr Antal Beskrivelse Notes
0A 106162574 1 Pakningsseet For Stempler [1]
0A 106162575 1 Pakningssaet [1]
0A 106162582 1 Pakningssaet [1]
0A 106162888 1 VALVE MAINTENANCE KIT [1]
0A 106162552 1 Regulation Valve Compl. [1]
0A 31000343 1 PISTON SEAL KIT [1]
0A 301002570 1 Packing Ring @14/28X11,5 [1]
0A 106162577 1 Pakningsseet For Stempel [1]
0A 101117926 1 Filter [1]
0A 106163017 1 VALVE SEAT [1]
0A 106162556 1 Check Valve Kit [1]
0A 106162553 1 Reguleringsventil [1]
0A 106162599 1 Pakningssaet [1]
0A 106162578 1 DISCHARGER KIT [1]
0A 301002561 1 Kit Thrust Collar [2]
0A 106162604 1 O-Ring Seet [1]
0A 106162576 1 Ventil Seet [1]
0A 101117926 1 Filter [1]
0A 301002586 1 Pakningsring [1]
0A 31000165 1 PACKING RETAINER [1]
0A 301002562 1 Kit Valve [6X] [1]
0A 106162596 1 SEAL KIT [1]
0A 106162574 1 Pakningssaet For Stempler [1]
0A 106162552 1 Regulation Valve Compl. [1]
0A 106163037 1 REGULATION VALVE [1]
0A 106163013 1 RING 15.219.9X2 [1]
0B 301002547 1 Valve [3]
0B 106163039 1 Injektordyse-Saet [3]
0B 3000825 1 O-ring 20,24 x 2,62 Nitril [3]
0C 106162881 1 PISTON KIT 14 [4]
0C 128500078 1 Tornado PR dyse (bronze) [4]
0C 301000246 1 Manometer POSEIDON 5 [4]
0C 106162854 1 Stempel Szt [4]
0C 106162598 1 @ 14 MM PISTON KIT [4]
0C 102406660 1 PRESSURE HOSE [4]
0C 128500083 1 Hgjtryksslange Superflex 10 m [4]
0C 106162595 1 PISTON KIT @15 - 3 PCS. [4]
0C 301001092 1 Hgijtryksslange @8X1175 [4]
Part Notes:
(1] - A
[2] - A

1 PH USE PN 31000343 - 3PH USE 31001029

[3] - B
[4] - C

16




© 2016 - Nilfisk A/S



